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Test Report Declare

Applicant . | AEC Lighting Solutions Co., Ltd.

Address of Applicant No: 2548 Baoan Road Jiading District, 201801 Shanghai, P.R.
China

Manufacturer : | AEC Lighting Solutions Co., Ltd.

Address of Manufacturer (N:ﬁini1548 Baoan Road Jiading District, 201801 Shanghai, P.R.

Equipment under Test : | Sol 5 Spectra Bluetooth RGBCW & Bi-Color Light

Model No. | Sol 5 RGB/Sol 5

Trademark .y

Test Standard Used:
FCC Rules and Regulations Part 15 Subpart C Section 15.247, ANSI C63.10:2013

We Declare:

The equipment described above is tested by Shenzhen Alpha Product Testing Co., Ltd. and in the
configuration tested the equipment complied with the standards specified above. The test results are
contained in this test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full

responsibility for the accuracy and completeness of these tests.

Report No.: A2504088-C02-R0O1

Date of Receipt: 2025/04/14 Date of Test: 2025/04/14 - 2025/04/29

Prepared By:

Yannis Wen/Engineer Jack Xu/EMC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in parts
without written approval of Shenzhen Alpha Product Testing Co., Ltd.
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1. Summary of Test Results

No. Test Parameter Clause No. Result
1 Spurious Emission FCC Part 15: 15.209, FCC Part 15: Pass
P 15.247(d), ANSI C63.10 :2013

. o FCC Part 15: 15.247(d), ANSI
2 RF Conducted Spurious Emissions C63.10 2013 Pass
. . FCC Part 15: 15.207, ANSI
3 Power Line Conducted Emissions C63.10 2013 Pass
. FCC Part 15: 15.247(b)(3), ANSI
4 Maximum Conducted Output Power C63.10 2013 Pass
5 Maximum Power Spectral Density FCC PART 15:15.247(e), ANSI Pass
Level C63.10:2013
. . FCC PART 15:15.247(a)(2), ANSI
- 0
6 6 dB Bandwidth and 99% Bandwidth C63.10 2013 Pass
FCC Part 15: 15.247(d), ANSI
7 Band Edge(Conducted) C63.10 2013 Pass
. FCC Part 15: 15.247(d), ANSI
8 Band Edge(Radiated) C63.10 2013 Pass
9 Antenna Requirement FCC Part 15: 15.203 Pass

device or no need to test according to standard.

considering measurement uncertainty.

2. Decision rules for the conclusion of this test report: decision by actual test data without

Note: 1.N/A is an abbreviation for Not Applicable, and means this item is not applicable for this

Software Information

Test Item Software Name Manufacturer Version
RE EZ-EMC Farad Alpha-3A1
RF-CE MTS 8310 MWRFtest V2.0.0.0
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2. General Test Information

2.1. Description of EUT

EUT Name

:|Sol 5 Spectra Bluetooth RGBCW & Bi-Color Light

Model Number

:|Sol 5 RGB/Sol 5

Difference of model number

dil

Power Supply :|DC 3.7V from battery, DC 5V from adapter
Hardware Version 1[V1.0
Software Version 1[V1.0

Radio Specification

: |Bluetooth LE

Operation Frequency

112402 MHz to 2480 MHz

Modulation :|GFSK

Data Rate : [1Mbps

Antenna Type :|PCB Antenna

Max Antenna Gain(dBi) : [-0.41dBi(Antenna information is provided by applicant.)

Bluetooth LE Channel information

Channel Frzaﬁigcy Channel Frzaﬁﬁgcy Channel Fraaiﬁgcy
0 2402 14 2430 28 2458
1 2404 15 2432 29 2460
2 2406 16 2434 30 2462
3 2408 17 2436 31 2464
4 2410 18 2438 32 2466
5 2412 19 2440 33 2468
6 2414 20 2442 34 2470
7 2416 21 2444 35 2472
8 2418 22 2446 36 2474
9 2420 23 2448 37 2476
10 2422 24 2450 38 2478
11 2424 25 2452 39 2480
12 2426 26 2454
13 2428 27 2456

Note: The above EUT information is declared by manufacturer and for more detailed features
description please refer to the manufacturer's specifications or User's Manual. The above Antenna
information is declared by manufacturer and for more detailed features description please refer to
the manufacturer's specifications, the laboratory shall not be held responsible.

“®” means to be chosen or applicable; “O" means don’t to be chosen or not applicable; This note

applies to entire report.
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2.2. Accessories of EUT

Accessories Manufacturer | Model number Description
/ / / /

2.3. Block diagram of EUT configuration for test

EUT

2.4. Test mode description

The test software “RTL8762x_RFTestTool.exe” was used to control EUT work in Continuous TX
mode, and select test channel, default power level, wireless mode:

Mode Channel Fr?&ﬁj_'ezr;cy
Low : CHO 2402
GFSK(1Mbps) TX Mode Middle: CH19 2440
High: CH39 2480
Charging / /

2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Iltems Required

Temperature range: 15-35°C

Humidity range: 25-75%
Pressure range: 86-106kPa

Note: The specific temperature and humidity information of each test item refers to the temperature
and humidity record in the corresponding test data.

2.7. Test laboratory

Shenzhen Alpha Product Testing Co., Ltd.

Add.: Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen City,
Guangdong Province, P.R. China.

Tel.: 4008-3008-95, Website: http://www.a-lab.cn, Email: service@a-lab.cn
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CNAS Accreditation No. L7472; A2LA Accreditation Number: 4762.01
FCC Designation Number: CN1182, Test Firm Registration Number: 203110
Innovation, Science and Economic Development Canada Site Registration Number: 12135A
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2.8. Measurement uncertainty

Item Uncertainty
Uncertainty for Power point Conducted Emissions Test 1.63dB
Uncertainty for Radiation Emission test in 3m chamber 3.5dB
(below 30MHz) '
Uncertainty for Radiation Emission test in 3m chamber 3.74dB(Polarize: V)
(30MHz to 1GHz) 3.76dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 3.77dB(Polarize: V)
(1GHz to 25GHz) 3.80dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.31 dB(Polarize: V)
(18GHz to 40GHz) 4.30 dB(Polarize: H)
Uncertainty for radio frequency 5.06x108GHz
Uncertainty for conducted RF Power 0.40dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%

Page 11 of 55



Shenzhen Alpha Product Testing Co., Ltd. Report No.:A2504088-C02-R01

3. Spurious Emission
3.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Horn Antenna SCHW’?(RZBEC BBHA 9120 D| Aa-EE076 | 2023/08/19 |  2025/08/18
Hom Antenna M WARZBEC] BBHA 0170 | Aa-EE077 | 2023/08119 |  2025/08/18

Amplifier sker | MNPADMSC] aa EE087 | 2024/08/08 | 2025/08/07
Loop Antenna SCHW’?(RZBEC FMZB 15198 | Aa-EE074 | 2023/08/19 |  2025/08/18
Bilog Antenna SCHWQRZBEC VULB 9168 | Aa-EE001 | 2023/08/28 2025/08/27

Spectrum analyzer ROF\}\I/D/ESZS CH FSU Aa-EEQ75 | 2024/08/08 2025/08/07
TestReceiver | ROMDEESCH | o Aa-EE048 | 2024/08/08 |  2025/08/07

3.2. Block diagram of test setup

=V VVYWWWIYVWYWVYVWYWVYWWWWIW VYV YWYYWVVWWW =S

\

Semi-anechoic Chamber

3m |
EUT and
; : Support System
[ ]
1m Turntable

AAAAMARAAAAMARARAARARAN

1.5 m(L)*1.0 m(W)*0.8 m(H) —»

WYYWYYWYYWYYWYVWYVVY

\

I.

EMI Test Receiver PC System
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ANTENNA ELEVATION VARIES FROM1 TO4 M ETERS

VWVYVVYVIVYVWYYVVVVYYY

Semi-anechoic Chamber

3m

Ll
g

EUTa nd
Support System
[ ]
Turntable
1.5 m(L)*1.0 m(W)*0.8 m(H) —
- 1
EMI Test Receiver PC System -

WWYVYYVVIVIVIVVVIVVY

Semi-anechoic Chamber

ﬂ ANTENNA ELEVATION VARIES FROM1 TO4 M ETERS

3m

P
<«

Ll
ol

3.3. Limits

EUTand
Support System
1.5 m(L)*1.0 mW)*1.5 mH) — |
Turntable
i
Pre-Amplifier EMI Test Receiver PC System =

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown
in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or comply

with 15.209 limits.

(1) FCC 15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
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4.177284.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.207284.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 3

13.36-13.41

1Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

2Above 38.6
(2) FCC 15.209 Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dBuV/m

0.009 ~ 0.490 300 2400/F(kHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(kHz) 87.6-20log(F)

1.705 ~ 30.0 30 30 29.54

30~88 3 100 40.0

88~216 3 150 43.5

216~960 3 200 46.0

960~1000 3 500 54.0

; N R

Note:Harmonic emissions limits comply with below 54 dBuV'm at 3m. Other emissions radiated
outsideof the specified frequency bands, except for harmonics, shall be attenuated by at least 50
dBbelow the level of the fundamental or comply with the radiated emissions limits specified in
section15.209(a) limit in the table below has to be followed.

3.4. Assistant equipment used for test

Assistant
equipment
/ / / / /

Manufacturer Model number Description other

3.5. Test procedure

The measuring distance of 3m shall be used for measurements at frequency up to 1GH and above
1GHz, The EUT was placed on a rotating 0.8 m high above ground for below 1GHz and 1.5m high
for abovelGHz testing, The table was rotated 360 degrees to determine the position of the highest

radiation
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The Test antenna shall vary between 1m and 4m, Both Horizontal and Vertical antenna are set of
make measurement.

The initial step in collecting conducted emission data is a spectrum analyzer Peak detector mode
pre-scanning the measurement frequency range. Significant Peaks are then marked. and then Qusia
Peak Detector mode premeasured

If Peak value comply with QP limit Below 1GHz.The EUT deemed to comply with QP limit. But the
Peak value and average value both need to comply with applicable limit above 1GHz.

For the actual test configuration, please see the test setup photo.
3.6. Test result
PASS. (See below detailed test result)
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3.7. Test data

P s sk i A IR A PR A S VNI R R T A

SHEMZHEN ALPHA PRODUCT TESTING CO.LTD. Shenzhen Alpha Product Testing Co. Ltd.
Joht: ALPHA I 22 8 i 01 17 52 e (X fa sk B Sr 3ris 2 49 0 #
TEL: 4008-3008-95

Site LAB 966 Chamber 1 Polarization: Vertical Temperature: 228
Limit: FCC Part 15 Class B Radiation (30-1000) Power: DC 3.7V From battery ~ Humidity: 54 %
EUT/Task No : A2504088-C02 Distance: 3m

MIN/Sample No:  A2504088-S0004

Mode : Mode 1

Mote:

Engineer Signature: Vum-'s we

Radiated Emission Measurement

File :A2504088-C02 Data :#1 Date: 2025/4/17 Time: 20:22:14
80.0  dBuV/m

0

ED
FCC Part 15 Clazs B Radiation [30-1000)

50

I |

40 I

B
1o 1 g | | ) wM
7 W

10
0.0
30,000 40 50 G0 70 €0 [MHz) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB8 dBuMim dBuvim dB Detector cm degree  Comment

1 * 396728 15.28 14.47 2975 40.00 -10.25 peak
2 62.7678 14.88 12.60 2748 4000 -12.52 peak
3 162.1357 14.58 14.83 29.41 4350 -14.09 peak
4 291.92186 11.67 13.92 2559 4600 -2041 peak
5
6

4442798  10.51 17.43 2794 4600 -18.06 peak
558.3383 11.77 19.34 3111 4600 -14.89 peak

Note: 1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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A B-ToPn T ANE] I AR b R S AT IR 2
ﬁuaﬂﬁ%@mﬁgﬁ%ﬁms C&Lﬁ Shenzhen Alpha Product Testing Co. Ltd.
Mkt ALPHA %8 7R 31 5 % KRR R s i ig 2 % i #
TEL: 4008-3008-95

Site LAB 966 Chamber 1 Polarization: Horizontal Temperature: 228
Limit: FCC Part 15 Class B Radiation (30-1000) Power: DC 3.7V From battery ~ Humidity: 54 %
EUT/Task No : A2504088-C02 Distance: 3m

MIN/Sample No:  A2504088-S0004

Mode ;. Mode 1

Mote:

Engineer Signature: yfw.g Wes
[]

Radiated Emission Measurement

File :A2504088-C02 Data w2 Date: 2025/4/17 Time: 20:26:32
80.0  dBuV/m

0

ED
FCC Part 15 Clazs B Radiation [30-1000)

50

TP |

40 I

) ] M i
1 2 N %
- MWMWEW MW
10
0.0
30000 40 50 60 70 B8O [MHz) 200 400 500 GO0 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB8 dBuMim dBuvim dB Detector cm degree  Comment
1 3417860 9.93 13.71 23.64 4000 -16.36 peak
2 50.2146 9.38 14.01 2339 4000 -16.61 peak
3 £69.5841 9.44 11.42 2086 4000 -19.14 peak
4 143.9302 9.56 14.61 2417 4350 -1933 peak
5 309.8890 1053 14.34 2487 4600 -2113 peak
6 * 8719012 10.95 21.35 3230 4600 -13.70 peak

Note: 1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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1Mbps
From 1G-25GHz

Test Mode: TX Low
Freq |Read Level il Sianblios Cable g Result Limit Margin
MHz) | @Buvimy | V)| Fastor | samy| P29 | aBuvim) | @Buvim) | @By | RO
(dB/m) (dB)
4804 41.86 A" 33.95 1018 | 34.26 51.73 T4 -22.27 PK
4804 34.98 v 33.95 10,18 | 34.26 44.85 54 -9.15 AV
7206 ! / ! / / i / / /
9608 ! f ! { / ! f f /
4804 45.02 H 33.95 10,18 | 34.26 54.89 T4 -19.11 PK
4804 37.51 H 3395 | 1018 | 3426 47.38 54 -6.62 AV
7206 ! ! / ! / i ! ! /
9608 f ! ) I / ! ! / /
Test Mode: TX Mid
4880 42.06 v 33.93 10.2 34.29 51.89 74 -22.11 PK
4880 36.09 WV 3393 10.2 34.29 4593 54 -8.07 AV
7320 f f ! / / ! f f /
9760 ! ! ! ! / ! ! / /
4880 45.70 H 33.93 10.2 34.29 55.54 74 -18.46 PK
4880 36.63 H 3393 10.2 34.29 46.47 54 -7.53 AV
7320 ! ! ) I / ! ! / /
9760 / / ! ! / i ! / /
Test Mode: TX High
4960 4583 W 33.98 10.22 | 34.25 55.78 74 -18.22 PK
4960 35.59 v 33.98 10.22 34.25 45.54 54 -8.46 AV
7440 / & ! | / ! f f /
9920 / / ! ! / ! ' / /
4960 41.92 H 33.98 1022 | 3425 51.87 T4 -22.13 PK
4960 36.85 H 33.98 10.22 | 34.25 46.80 54 -7.20 AV
7440 / i} ! / / ! ! { /
9920 / / ! / / ! f / /
Mote:
1, Result = Read level + Antenna factor + cable loss-Amp factor
2, All the ather emissions not reported were too low to read and deemed to comply with
FCC limit.
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4. RF Conducted Spurious Emissions

4.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07
CMW500 ROC\?AI\ESZSCH CMW500 Aa-EEQ73 | 2024/08/08 2025/08/07
Spectrum analyzer RO'CVE)ES‘ZSCH FSVA0-N | Aa-EE081 | 2024/08/08 |  2025/08/07
Vector Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
Generator
Power Sensor DARE RPR3006W | Aa-EEQ70 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEQ071 | 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 | 2024/08/08 2025/08/07

4.2. Block diagram of test setup

'SR

Control > EUT
Computer Control TonscendR F Measurement
Port(s)
Antenna system
(Spectrum/SG/RF auto
( ) Port(s) control unit)
Power N Power
Supp|y v Port
4.3. Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20dB.

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must also
comply with the radiated emission limits specified

in 8 15.209(a) (see § 15.205(c)).

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown
in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or comply
with 15.209 limits.

(1) FCC 15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
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4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17728&4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.2072&4.20775 73-74.6 1645.5-1646.5 9.3-95
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41
1Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz
2Above 38.6
4.4. Assistant equipment used for test
e/_(\qsusiésr;aenr:t Manufacturer Model number Description other

/

/ /

/

4.5. Test procedure

The test receiver set RBW = 100kHz, VBW=3*RBW =300kHz, sweep time set auto, detail see the

test plot

4.6. Test result

Test Site: RF Laboratory

Test Date: 2025/04/15--2025/04/15

Condition: 24°C,56%RH,101kPa

Test Engineer: Yannis Wen

Memo: /

Bi-Color Light

EUT Name: Sol 5 Spectra Bluetooth RGBCW &

EUT Model: Sol 5 RGB/Sol 5

Sample No.: A2504088-S0004

Test Mode: GFSK(1Mbps) TX Mode

Power supply: DC 3.7V from battery

Memo: The test data can be referred to the
Annex Conducted RF Spurious Emission
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5. Power Line Conducted Emissions

5.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Test Receiver RO'CVE)E§‘§CH ESCI Aa-EE005 | 2024/08/08 |  2025/08/07
Pulse Limiter SCHWQRZBEC 9516F Aa-EE004 | 2024/08/08 2025/08/07
LISN. SCHWﬁRZBEC NSLK8126 | Aa-EE003 | 2024/08/08 |  2025/08/07
5.2. Block diagram of test setup
Shield Room
I 10 :m.l 80 om
|PC System| EUT AE
80em i
500) impedance
280 em 80 om
Receiver LISN 1 + LISN 2
5.3. Limits
Frequenc Quasi-Peak Level Average Level
quency dB(uV) dB(uv)
150 kHz~500 kHz 66 ~ 56* 56 ~ 46*
500 kHz~5 MHz 56 46
5 MHz~30 MHz 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3. The limit decreases in line with the logarithm of the frequency in rang of 0.15 to 0.50 MH

5.4. Assistant equipment used for test

Assistant
equipment
/ / / / /

Manufacturer Model number Description other

5.5. Test procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is connected to
the power mains through a line impedance stabilization network (L.I.S.N.). This provides a 500hm
coupling impedance for the EUT system. Please refer the block diagram of the test setup and
photographs. Both sides of AC lines are checked to find out the maximum conducted emission. In
order to find the maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.10:2013 on Conducted Emission Measurement.

The bandwidth of test receiver is set at 9 kHz.
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5.6. Test result

PASS. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----" means Peak detection; “-----" means Average detection.

Note3: Pre-test AC conducted emission at both voltage AC 120V/60Hz and AC 240V/50Hz,
recorded the worst case.
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5.7. Test data

[ & | ona] PRI AR b e A Rt
i ﬁ%ﬂﬂ%ﬁﬁﬁﬁ%ﬁ&é‘ﬂ Shenzhen Alpha Product Testing Co.,Ltd.

Bk ALPHA I 28 SN T % 2 Ok IR D i 2 5 0 b

TEL: 4008-3008-95
Site LAB Phase: N Temperature: ~ 23.2
Limit: FCC Part 15 CLASS B QP Power:  DC 5V From Adapter Humidity: 55 %
EUT/Task No : A2504088-C02
MIN/Sample No: A2504088-S0004
Maode : Mode 1
Note:

Engineer Signature: \/W—S wern
[

Conducted Emission Measurement
File -A2504088-C02 Data #1 Date: 2025425 Time: 09:08:32
0.0 dBuy

FCC Part 15 CLASS B OP
. [

FCC Pan 15 CLASS B AV

AYE

0o
0.150 05 {MHz) 5 30,000

Reading Correct Measure- :
No. Mk. Freq.  Level Factor ~ment  Limit  Margin

MHz dBuv dB dBuv dBuv dB  Detector Comment
: 0.1800 38.94 9.93 48.87 64.49 -15.62 peak
2 0.2489 30.96 9.97 40.93 61.79 -20.86 peak
3 0.4979 17.91 9.96 27.87 56.03 -28.16 peak
4 7.1280 15.84 1012 25.96 60.00 -34.04 peak
5]
6

10.9048 16.47 10.23 26.70 60.00 -33.30 peak
17.3400 11.52 10.40 21.92 60.00 -38.08 peak

*:Maximum data  x:Owverlimit lover margin {Reference Only
MNote: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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[ & | ona] PRI AR b e A Rt
i ﬁ%ﬂﬂ%ﬁﬁﬁﬁ%ﬁ&é‘ﬂ Shenzhen Alpha Product Testing Co.,Ltd.

Bk ALPHA I 28 SN T % 2 Ok IR D i 2 5 0 b

TEL: 4008-3008-95
Site LAB Phase: L1 Temperature: 23.2
Limit: FCC Part 15 CLASS B QP Power;  DC 5V From Adapter Humidity: 55 %
EUT/Task No : A2504088-C02
MINfSample No: A2504088-S0004
Maode : Mode 1
Note:

Engineer Signature: l/MVm'S e
[§

Conducted Emission Measurement

File :AZ504088-C02 Data #2 Date: 2025/4/25 Time: 0%:12:18
80.0  dBuV
0
\ FCC Part 15 CLASS B OP
® |
FCC Pan 15 CLASS B AV
50 q‘\Mj\ [
“ 1
» l
b aads o | i
ol
2 b N peak
i
La TR «f-“‘FI‘ﬁ'Lu,jL :
_N-WMM_,M ‘H‘)M AVE
10 w%m M P dord
0.0
0.150 05 {MHz) 5 30.000
Reading Correct Measure- :
No. Mk. Freq.  Level Factor ~ment  Limit Margin
MHz dBuv o8 dBuv dBuv dB  Detector Comment

: 0.1980 38.97 9.92 48.89  63.69 -14.80 peak
2 0.2519 3048 9.97 4045 6169 -21.24 peak
3 7.0620 14.74 10.12 24.88 60.00 -35.14 peak
4 9.7980 14.30 10.20 24.50 60.00 -35.50 peak
5
6

17.1299 11.74 10.39 2213 60.00 -37.87 peak
21.4318 12.68 10.46 23.14 60.00 -36.86 peak

*:Maximum data  x:Owverlimit lover margin {Reference Only
MNote: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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6. Maximum Conducted Output Power

6.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Power Sensor DARE RPR3006W | Aa-EEQ71 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEQ070 | 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07

Spectrum analyzer ROF\}\?AI\ESZS CH FSV40-N Aa-EE081 | 2024/08/08 2025/08/07

Signal Analyzer Agilent N9020A Aa-EE039 | 2024/08/08 2025/08/07

V‘écmr Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
enerator

CMW500 ROF\}\I/DAI\ESLZS CH CMW500 Aa-EE073 | 2024/08/08 2025/08/07

6.2. Block diagram of test setup
SR
Control > EUT
Computer Control TonscendR F Measurement
Port(s) system
Antenna (Spectrum/SG/RF auto
) Pori(s) control unit)
Power N Power
Supp|y "1 Port
6.3. Limits
Please refer section 15.247.
6.4. Assistant equipment used for test
Assistant _
. Manufacturer Model number Description other
equipment

/

/

/

/

6.5. Test procedure

Details see the KDB 558074 D01 15.247 Meas Guidance v05r02

5.2.1 Place the EUT on the table and set it in transmitting mode.

5.2.2 Measure out each mode and each bands peak output power of EUT.

Note: The cable loss and attenuator loss were offset into measure device as amplitude offset.

Page 25 of 55




Shenzhen Alpha Product Testing Co., Ltd. Report No.:A2504088-C02-R01

6.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/15--2025/04/15
Condition: 24°C,56%RH,101kPa Test Engineer: Yannis Wen
Memo: /

E_UT Nam(_a: Sol 5 Spectra Bluetooth RGBCW & EUT Model: Sol 5 RGB/Sol 5
Bi-Color Light

Sample No.: A2504088-S0004 Test Mode: GFSK(1Mbps) TX Mode

Memo: The test data can be referred to the
Annex Maximum Conducted Output Power

Power supply: DC 3.7V from battery
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7. Maximum Power Spectral Density Level

7.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Vector Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
Generator
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EEQ70 | 2024/08/08 2025/08/07
Spectrum analyzer ROF\}\?AI\ES‘ZS CH FSV40-N Aa-EEQ081 | 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EEQ39 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EE071 | 2024/08/08 2025/08/07

7.2. Block diagram of test setup

)
Control

Computer

A 4

Power
Supply

\ 4

EUT
Control
Port(s)
Antenna

Port(s)
Power
Port

7.3. Limits

Please refer section 15.247.

TonscendR F Measurement

system

(Spectrum/SG/RF auto

control unit)

For direct sequence systems, the peak power spectral density conducted from the intentional

radiator to the antenna shall not be greater than 8dBm in any 3kHz band

during any time interval of continuous transmission.

The direct sequence operating of the hybrid system, with the frequency hopping operation turned

off, shall comply with the power density requirements of paragraph

(d) of this section.

7.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

/

7.5. Test procedure

Details see the KDB 558074 D01 15.247 Meas Guidance v05r02
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Place the EUT on the table and set it in transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to

the spectrum analyzer.

Set the spectrum analyzer as RBW = 3kHz(Set the RBW to: 3 kHz<sRBW=100 kHz.), VBW =
10kHz(Set the VBW=3xRBW), span=1.5xDTS bandwidth., detail see the

test plot.

Record the max reading.

Repeat the above procedure until the measurements for all frequencies are completed.

7.6. Test result

Test Site: RF Laboratory

Test Date: 2025/04/15--2025/04/15

Condition: 24°C,56%RH,101kPa

Test Engineer: Yannis Wen

Memo: /

EUT Name: Sol 5 Spectra Bluetooth RGBCW &
Bi-Color Light

EUT Model: Sol 5 RGB/Sol 5

Sample No.: A2504088-S0004

Test Mode: GFSK(1Mbps) TX Mode

Power supply: DC 3.7V from battery

Memo: The test data can be referred to the
Annex Maximum Power Spectral Density Level
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8. -6 dB Bandwidth and 99% Bandwidth
8.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Power Sensor DARE RPR3006W | Aa-EEQ71 | 2024/08/08 2025/08/07
Spectrum analyzer ROF\;\?AI\ES‘ZS CH FSV40-N Aa-EE081 | 2024/08/08 2025/08/07
Vector Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
Generator
CMW500 RO'_\;\IIDES‘ZS CH CMW500 Aa-EEQ73 | 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EE070 | 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07

8.2. Block diagram of test setup

)
Control

A 4

EUT

Control

TonscendR F Measurement
system
(Spectrum/SG/RF auto
control unit)

Computer
Port(s)

Antenna
Port(s)
Power Power
Supp|y Port
-

\ 4

8.3. Limits

Please refer section 15.247

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz.

8.4. Assistant equipment used for test

Assistant
equipment
/ / / / /

Manufacturer Model number Description other

8.5. Test procedure
Details see the KDB 558074 D01 15.247 Meas Guidance v05r02

a) The bandwidth is measured at an amplitude level reduced 20dB from the reference level. The
reference level is the level of the highest amplitude signal observed from the transmitter at the
fundamental frequency. Once the reference level is established, the equipment is conditioned with
typical modulating signal to produce the worst-case (i.e. the widest) bandwidth.

b) The test receiver set RBW = 100kHz, VBW=3*RBW =300kHz, sweep time set auto, detail see the
test plot.
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8.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/15--2025/04/15

Condition: 24°C,56%RH,101kPa Test Engineer: Yannis Wen

Memo: /

E_UT Nam(_a. Sol 5 Spectra Bluetooth RGBCW & EUT Model: Sol 5 RGB/Sol 5

Bi-Color Light

Sample No.: A2504088-S0004 Test Mode: GFSK(1Mbps) TX Mode
Memo: The test data can be referred to the

Power supply: DC 3.7V from battery Annex -6dB Bandwidth&Occupied Channel
Bandwidth
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9. Band Edge(Conducted)

9.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Power Sensor DARE RPR3006W | Aa-EEQ070 | 2024/08/08 2025/08/07
Spectrum analyzer ROF\;\I/DAI\ESLZS CH FSV40-N Aa-EE081 | 2024/08/08 2025/08/07
CMW500 ROMDESSCH | cmws00 | Aa-EE073 | 2024/08/08 | 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07
Signal Analyzer Agilent N9020A Aa-EE039 | 2024/08/08 2025/08/07
V‘écmr Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
enerator
Power Sensor DARE RPR3006W | Aa-EEQ071 | 2024/08/08 2025/08/07
9.2. Block diagram of test setup
SR
Control > EUT
Computer Control TonscendR F Measurement
Port(s) system
Antenna (Spectrum/SG/RF auto
) Pori(s) control unit)
Power N Power
Supp|y v Port
~—
9.3. Limits
Please refer section 15.247.
9.4. Assistant equipment used for test
Assistant _
. Manufacturer Model number Description other
equipment
/ / / / /

9.5. Test procedure
Details see the KDB 558074 D01 15.247 Meas Guidance v05r02

# Put the EUT on a 0.8m high table, power on the EUT. Emissions were scanned and
measured rotating the EUT to 360 degrees, Find the maximum Emission

# Check the spurious emissions out of band.

& RBW 1MHz, VBW 3MHz, peak detector for peak value, RBW 1MHz, VBW 3MHz, RMS

detector for AV value.
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9.6. Test result

Test Site: RF Laboratory Test Date: 2025/04/15--2025/04/15
Condition: 24°C,56%RH,101kPa Test Engineer: Yannis Wen
Memo: /

E_UT Nam(_a: Sol 5 Spectra Bluetooth RGBCW & EUT Model: Sol 5 RGB/Sol 5
Bi-Color Light

Sample No.: A2504088-S0004 Test Mode: GFSK(1Mbps) TX Mode-L/H

Memo: The test data can be referred to the
Annex Band Edge

Power supply: DC 3.7V from battery
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10.Band Edge(Radiated)
10.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Test Receiver RO'GVD'EFf‘ZSCH ESR Aa-EE048 | 2024/08/08 |  2025/08/07
Loop Antenna | >CHWARZBEC EvzB 15108 | Aa-EE074 | 2023/08119 | 2025/08/18
Horn Antenna SCHWﬁRZBEC BBHA 9120 D| Aa-EE076 |2023/08/19 |  2025/08/18

Amplifier sker  |WNPAOLISS | aa EE087 | 2024i08/08 | 2025/08/107
Bilog Antenna SCHW'?(RZBEC VULB 9168 | Aa-EE001 | 2023/08/28 2025/08/27
Spectrum analyzer ROF\}\I/D/ESZS CH FSU Aa-EEQ75 | 2024/08/08 2025/08/07
Hom Antenna | >CHWARZBEC] BBHA 0170 | Aa-EE077 | 2023/08119 |  2025/08/18

10.2. Block diagram of test setup

]
P

3m

VWVYYVYVVVVVWYYVVVYVYY

Semi-anechoic Chamber

1.5 m(L)*1.0 m(W)*1.5 m(H)

»

EUTa nd

Support System

ANTENNA ELEVATION VARIES FROM1 TO4 M ETERS

R [

Turntable

Pre-Amplifier

EMI Test Receiver

PC System

10.3. Limits

Please refer section 15.247.

10.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

/
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10.5. Test procedure
Details see the KDB 558074 D01 15.247 Meas Guidance v05r02

# Put the EUT on a 0.8m high table, power on the EUT. Emissions were scanned and
measured rotating the EUT to 360 degrees, Find the maximum Emission

# Check the spurious emissions out of band.

& RBW 1MHz, VBW 3MHz, peak detector for peak value, RBW 1MHz, VBW 3MHz, RMS

detector for AV value.

10.6. Test result
PASS. (See below detailed test result)

10.7.Test data

GFSK 1Mbps Mode:
Test channel: Lowest channel

100

95

a0

&3

a0

75 FCC PART 15 2GHz. - PK

70

| L L I L L e L

E EB5
=
=
% 60
(5
Q 5 o i e i 6 e |
=
50
2371010000 GH=z
45 40.847 dBu\im
174
40
/T 2372870000 GHz
N 30.550 dBy\Vin
el uvinf
25T
20 t t t t t t t t t t t t t t |
2300 2320 2340 2360 2380 2400 2420 2440 2450

Frequency in MHz

Test channel: Highest channel
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10
a5
50
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&0
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70
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&0
=
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- 2516915000 GHE
42 545 R
43 )
40
-"EJI‘ 1523?250:%:5
31060 dBUVY
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25$
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2451 2450 2480 2500 2520 2540 25460 2580 3500
Frequency in MHz
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11.Antenna Requirement

11.1. Test equipment

Equipment Manufacturer Model No. Serial No. Last Cal. Cal Due To
Signal Analyzer Agilent N9020A Aa-EE039 | 2024/08/08 2025/08/07
CMW500 ROF\;\?ESZS CH CMW500 Aa-EEQ73 | 2024/08/08 2025/08/07
Vector Signal Agilent N5182A | Aa-EE040 | 2024/08/08 |  2025/08/07
Generator
Power Sensor DARE RPR3006W | Aa-EE071 | 2024/08/08 2025/08/07
Spectrum analyzer ROF\}\?AI\ES‘ZS CH FSV40-N Aa-EEQ081 | 2024/08/08 2025/08/07
Power Sensor DARE RPR3006W | Aa-EE070 | 2024/08/08 2025/08/07
Power Sensor Agilent E9300A Aa-EE046 | 2024/08/08 2025/08/07

11.2. Block diagram of test setup

EUT

11.3.Limits

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the

responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the provisions of this Section. The manufacturer may design the unit so that a broken

antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector

is prohibited.

11.4. Assistant equipment used for test

Assistant
equipment

Manufacturer

Model number

Description

other

/

/

/

/

11.5. Test procedure

The antenna is internal antenna and no consideration of replacement. Please see EUT photo for

details.
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11.6. Test result

Test Site: RF Laboratory

Test Date: 2025/04/23--2025/04/23

Condition: 24.3°C,56%RH,101kPa

Test Engineer: Yannis Wen

Memo: /

EUT Name: Sol 5 Spectra Bluetooth RGBCW &
Bi-Color Light

EUT Model: Sol 5 RGB/Sol 5

Sample No.: A2504088-S0004

Test Mode: /

Power supply: /

Memo: The EUT antenna is Internal Antenna. It
complies with the standard requirement.
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12.Test Setup Photograph
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13.Photos of the EUT
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14. Annex

Maximum Conducted Output Power

Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) | Verdic
t
NVNT | BLE 1M 2402 Antl -2.469 30 Pass
NVNT | BLE 1M 2440 Antl -0.626 30 Pass
NVNT BLE 1M 2480 Antl -0.033 30 Pass
-6dB Bandwidth
Condition Mode Frequency | Antenna -6 dB Bandwidth Limit -6 dB Verdict
(MH2) (MHz) Bandwidth (MHz)

NVNT BLE 1M 2402 Antl 0.646 0.5 Pass
NVNT BLE 1M 2440 Antl 0.654 0.5 Pass
NVNT BLE 1M 2480 Antl 0.662 0.5 Pass

-6dB Bandwidth NVNT BLE 1M 2402MHz Antl

Spectrum | |:v-i—-:|

Ref Level 25.00 dém Offset 5.42 dé & RBW 100 kHz

Att 35d8 SWT 10.1ms & VYBW 300 kHz Mode Sweep
SGL Count 50/50
@ 1Pk Max
M1[1] 0.20 dBm)|
20 dBm 2.401999750 GHz|
10 dBm M2[1] 5.46 dBm

2.401694000 GHz

heen A W
-10 dBm 5,

N

-50 dBm
-60 dBm
-70 dBm
CF 2.402 GHz 10001 pts Span 2.5 MHz
Marker
Type | Ref | Tre | X-value | v-value |  Function | Function Result |
M1 1 2,40199975 GHz 0.20 dBm
m2| |1 2.401694 GHz -5.46 dBm |
M3 1 2.40234 GHz -6.82 dBm
T

—
JL J a

-6dB Bandwidth NVNT BLE 1M 2440MHz Antl
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Spectrum |

(=]

Ref Level 25.00 dém
Att 35 dB
SGL Count 1000,/1000

Offset 5.58 d& & RBW 100 kHz
SWT 10.1ms & VBW 300 kHz

Mode Sweep

@ 1Pk Max

20 dBm

M1[1]

10 dém

2.41 dBm)|
2.440012750 GHz|
M2[1]

0 dBm

N1

N P T

-3.88 dBm)|
2.439683000 GHz|

-10 dBm

-20 dBm

el

-30 di

dBm

st

-50 dBm

-60 dBm

=70 dBm

CF 2.44 GHz

10001 pts

Span 2.5 MHz

(Marker
| Type | Ref | Tre |
| M

X-value | v-value

|  Function | Function Result |l

1| | 1
mz| | 1|
M3 1

2.44001275 GHz
2.439683 GHz |
2.440338 GHz

-3.88 dBm

2.41 dBm |

-3.80 dém |

( J1

t
Spectrum |

21:39:3

B

J ﬁ

-6dB Bandwidth NVNT BLE 1M 2480MHz Antl

(=]

Ref Level 25.00 dém
Att 35 dB
SGL Count 1000,/1000

Offset £.40 dé & RBW 100 kHz
SWT 10.1ms & VBW 300 kHz

Mode Sweep

@ 1Pk Max

20 dBm

M1[1]

10 dém

3.11 dBm)|
2.480026500 GHz|
M2[1]

0 dBm

-2.66 dBm)|
2.479688000 GHz|
M3

-10 dBm

N

-20 dBm

Sl

-30 dBrmp
e

Sl

-50 dBm

-60 dBm

=70 dBm

CF 2.48 GHz

10001 pts

Span 2.5 MHz

(Marker
| Type | Ref | Tre |
i ™1

X-value | v-value |

Function | Function Result |l

4 4 1.
Mz [
M3 1

2.4B00265 GHz
2.479688 GHz |
2.48035 GHz

3.11 dBm |
-2.66 dBm |
-2,92 dBm

( J1

Date: 15.APR.2025 21:44

Occupied Channel Bandwidth

Condition Mode

Frequency (MHz)

Antenna

99% OBW (MHz)

NVNT BLE 1M

2402

Antl

1.061

NVNT BLE 1M

2440

Antl

1.059

NVNT BLE 1M

2480

Antl

1.031

OBW NVNT BLE 1M 2402MHz Antl
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Spectrum |

(=]

Ref Level 1500 d8m Offset 5.42 d8 & RBW 30 kHz
Att 25de SWT 1.1 ms & VBW 100 kHz
SGL Count 200,200

Mode Sweep

@ 1Pk Max

10 dBm LR e

0 dBm Occ Bw

-2.41 dBm)|
2.40200250 GHz|
1.061438561 MHz|

-10 dBm

-20 dBm

AV’

-30 dBm

JHO]

-40 dBry

5
™

-60 dBm

-70 dBm

-80 dBm

CF 2.402 GHz 1001 pts

Span 2.5 MHz

Marker

X-value | v-value |  Function

Function Result ||

Type | Ref | Trc |
' : 2.4020025 GHz |
2.40148551 GHz |
2,40254695 GHz

-2.41 dBm |
-21.27 dBm |
-18.18 dBém |

Occ Bw

1.061438561 MHz

OBW NVNT BLE 1M 2440MHz Antl

Spectrum

(=]

Ref Level 25.00 dém
Att 35 dB
SGL Count 100/100

Offset £.56 dB @ RBW 30 kHz

SWT 1.1 ms & VBW 100 kHz Mode Sweep

@ 1Pk Max

20 dm LS

Occ Bw
10 dBm

-0.49 dBm)|
2.44000750 GHz|
1.058941059 MHz|

0 dem

e N

-10 dBm ﬂ,\,.,f-

e

—

-20 dBm

-30 dBm

-40 dBrh

e
-50 dBm

-60 dBm

-70 dBm

CF 2.44 GHz 1001 pts

Span 2.5 MHz

Marker

Type | Ref | Tre | X-value | v-value |  Function

Function Result ||

M1 | 1]
T1] [
T2 1

2.4400075 GHz |
2.43948551 GHz |
2.44054446 GHz

-0.49 dBm |
-18.86 dém |
-16.08 dBm |

Occ Bw

1.058941059 MHz

OBW NVNT BLE 1M 2480MHz Antl
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Spectrum | [@
Ref Level 25.00 dém Offset 8.40 d&é & RBW 30 kHz
Att 35 de SWT 1.1ms & VBW 100 kHz Mode Sweep
SGL Count 100/100
@ 1Pk Max
M1[1] 0.11 dB
20 dem 2.48001750 (:»—I:::
10 dBém Occ Bw 1.031468531 MHz
1
0 dBm L
TRV AV SN W
-10 dém VAL Rfal
n A T—. T2
™ A
-20 dBm — <
. /\f/ "\
-30 dBm
asiing -] eV
-40 dBmy L
Peyad e
50 dBm
-60 dBm
70 dBm
CF 2.48 GHz 1001 pts Span 2.5 MHz
Marker |
| Type | Ref | Trc | X-value | v-value |  Function | Function Result |
[ m1] [ 1] 2.4800175 GHz | 0.11 dBm |
T1 1 2.47951299 GHz -17.39 dBm Occ Bw 1.031468531 MHz
12| [ 1] 2.48054446 GHz | -16.18 dBm | |
| J w
Date: 15.APR.2025 21:44:11
Maximum Power Spectral Density Level
Condition | Mode | Frequency (MHz) | Antenna Max PSD Limit Verdic
(dBm/3kHz) | (dBm/3kHz) | 't
NVNT BLE 1M 2402 Antl -17.647 8 Pass
NVNT BLE 1M 2440 Antl -14.664 8 Pass
NVNT BLE 1M 2480 Antl -13.311 8 Pass

Spectrum |

PSD NVNT BLE 1M 2402MHz Antl

(=]

Att
SGL Count 100/100

35 de

SWT

Ref Level 25.00 dém Offset 5.42 dBé & RBW 3 kHz
33.4ms @ VBW 10 kHz

Mode Sweep

@ 1Pk Max

20 dBém

M1[1]

10 dBm

2.40199400 GHz

-17.65 dBm

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

!

Pl

1

=50 dBm

1

-60 dBm

] W fhr

" MA%M

pealyinay

-70 dBm

CF 2.402 GHz

L

1001 pts

PSD NVNT BLE 1M 2440MHz Antl

Span 3.0 MHz
*I
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Spectrum |

(=]

Ref Level 25.00 d8m Offset 8.58 d& & RBW 3 kHz
Att 35dE  SWT 33.4ms @ VBW 10 kHz
SGL Count 500/500

Mode Sweep

@ 1Pk Max

20 dBém

M1[1]

10 dBm

-14.66 dBm
2.43994610 GHz

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

Liong fofoe A
-60 dBm

»ﬁﬂd"\mﬁl‘%&

-70 dBm

CF 2.44 GHz

1001 pts Span 3.0 MHz
' ) r—TT
L J
5.APR.2025 21:40:3C

PSD NVNT BLE 1M 2480MHz Antl

Spectrum [@
Ref Level 25.00 d8m Offset 8,40 d8 & RBW 3 kHz
Att 35de SWT 33.4ms @ VBW 10kHz Mode Sweep
SGL Count 1000,/1000
@ 1Pk Max
M1[1] -13.31 dBm
20 dém 2.47984720 GHz
10 dém
0dem
-10 dBm
-20 dBm ﬂ#
-30 dBm “LH'JM
N I
-40 dBm J ﬂ!‘,I"L
50 dBm—mM&Mmh i J‘wy\
-60 dBm
=70 dBm
CF 2.48 GHz 1001 pts sEan 3.0 MHz
ate 1
Band Edge
Condition | Mode | Frequency (MHz) | Antenna Max Value Limit (dBc) | Verdic
(dBc) t
NVNT BLE 1M 2402 Antl -38.05 -20 Pass
NVNT BLE 1M 2480 Antl -42.26 -20 Pass

Band Edge NVNT BLE 1M 2402MHz Antl Ref
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Spectrum | |:g:l|

Ref Level 25.00 d8m Offset £.42 d8 & RBW 100 kHz

Att 35 dE  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

mi[1] 0.65 dBm
20 dBém 2.40200000 GHz

10 dBm

M1
0 dém

LT

/1
q !
) J aw

B I I S W U I P o I

-50 dBm

-60 dBm

-70 dBm

CF 2.402 GHz

1001 pts Bﬁan 8.0 MHz

4

Band Edge NVNT BLE 1M 2402MHz Antl Emission

Spectrum | |:g:l|

Ref Level 25.00 d8m Offset £.42 d8 & RBW 100 kHz

Att 35 de SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 10/10
@ 1Pk Max
w M1[1] -3.07 dBm
2. dom 2.40195000 GHz|
10 dém M2[1] -44.67 dBm)|
2.40000000 GHz|
0 deém Lo
-10 dBém
=20 )1 -19.351 dBm
-30 dBm - \]
. ? 1 M3 i w
-50 dBm
-60 dBm
-70 dBm
Start 2.306 GHz 1001 pts Stop 2.406 GHz
Marker |
Type | Ref | Tre | ¥X-value | v-value |  Function | Function Result |
M1 [ 1] 2.40195 GHz | -3.07 dBm | |
M2 1] 2.4 GHz | -44.67 dBém |
M3 [ 1] 2.39 GHz | -42.24 dBm |
M4 1| 2.3409 GHz -37.40 dBm |

[ N ] w

Band Edge NVNT BLE 1M 2480MHz Antl Ref
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Spectrum | |:g:i|

Ref Level 2500 d8m Offset 5.40 d8 & RBW 100 kHz

Att 35 dE  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

mM1i[1] 3.45 dBm)|
20 dBm 2.48002400 GHz|

10 dBm

Fa

s E Llva,

-10 dBm //’ \‘,\
-20 dBm f:
-30 dBm N

BRI e T l.r/ \\ A A T e

-50 dBm

-60 dBm

-70 dBm

CF 2.48 GHz

1001 pts Bﬁan 8.0 MHz

4

ate: 15.AFR,.2025 21:46:26

Band Edge NVNT BLE 1M 2480MHz Antl Emission

Spectrum | |:g:i|

Ref Level 2500 d8m Offset 5.40 d8 & RBW 100 kHz

Att 35 dE  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 10/10
@ 1Pk Max
- M1[1] -0.90 dBm
20 dem 2.47985000 GHz
10 dém m2[1] -41.70 dBm
il 2.48350000 GHz|
0 dim
-10|3Bm

9 dBm

0 St : : s

-50 dBm
-60 dBm
-70 dBém
Start 2.476 GHz 1001 pts Stop 2.576 GHz
Marker |
Type | Ref | Tre | ¥X-value | v-value |  Function | Function Result |l
M1 1] 2.47985 GHz | -0.90 dBm | | i
mz| 1] 2.4835 GHz | -41.70 dBm | |
ma| | 1 2.5 GHz | -43.12 dBm | | '
M4 1] 2.4855 GHz -38.81 dBm | |
~ B ] w
Date: 15.APR.2025 21:46:28
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Conducted RF Spurious Emission
Tx. Spurious NVNT BLE 1M 2402MHz Antl Ref

Spectrum | |ngl|

Ref Level 25.00 d8m Offset £.42 d8 & RBW 100 kHz

Att 35 dE  SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

mM1i[1] 0.37 dBm)|
20 dBm 2.40199700 GHz

10 dBm

0 dém

-10 dBm o]

dBm V\.V\ =

-40 dBm

S ey RS ST R

-50 dBm

-60 dBm

-70 dBm

CF 2.402 GHz

1001 pts Sﬁan 1.5 MHz

J

2113

Tx. Spurious NVNT BLE 1M 2402MHz Antl Emission

Spectrum | |ngl|

Ref Level 25.00 dém Offset 10.92 dB & RBW 100 kHz

Att 30de  SWT 265 ms & VBW 300 kHz Mode Sweep
SGL Count 20/20
@ 1Pk Max
M1[1] 0.74 dBm|
20dam 2.3970 GHz
10 dBm m2[1] -33.85 dBm)
M1 16.8120 GHz|
0 dem—T
-10 dBm
=20-dBrr 01 -19,633 dBny
-30 dBm . ’ M2
M3 M4 M5 ‘L
d . Pdirs A b Tt i amonnist A AR S PAURA Pt L s PRt s b

-50 dBm
-60 dBm
-70 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz
Marker |
Type | Ref | Tre | ¥-value | ¥-value |  Function | Function Result |
M1/ 1| 2.397 GHz | 0.74 dem | |
M2 1] 16.812 GHz | -33.85 dém |
M3 1| 4.9269 GHz | -38.14 dBm |
M4 1] 7.0446 GHz | -38.03 dém |
M5 1| 9.5592 GHz -37.26 dBm |

)i ) i

Date: 15.APR.2025 21:37:05

Tx. Spurious NVNT BLE 1M 2440MHz Antl Ref
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Spectrum | |:g:l|

Ref Level 25,00 dém Offset £.58 dB & RBW 100 kHz

Att 35 de SWT 1ms & VBW 300 kHz Mode Sweep
SGL Count 100/100

@ 1Pk Max

mM1i[1] 2.84 dBm)|
2.44001500 GHz|

20 dBém

10 dBm

o 2000 | prnde, )

-10 dBm iz <~
- T

-Zplgem ~
I

T W’\\
=30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.44 GHz 1001 pts Bﬁan 1.5 MHz

L - 4

TX. Spurious NVNT BLE 1M 2440MHz Antl Emission

Spectrum | |:g:l|

Ref Level 2500 dém Offset 10.92 dB & RBW 100 kHz

Att 30 dBé SWT 265 ms » VBW 300 kHz Mode Sweep

SGL Count 10/10
@ 1Pk Max

M1[1] 2.26 dBm)|

2008 2.4500 GHz|
10 dBm M2[1] -33.84 dBm)|
¥ 21.6031 GHz|

0 dem

-10 dBm

D1 -17.157 dBm

-20 dem

-30 dBm = L
M4 5 0)

.:ﬂﬂg‘gmm— ——1 LL'-IW\MM A " JWMJMMNWM Pl indsinre b d Phoryprirrtn,

-50 dBm

-60 dBm

-70 dBm

Start 30.0 MHz 1001 pts Stop 26.5 GHz

Marker |

Type | Ref | Tre | ¥-value | ¥-value |  Function | Function Result |
M1 || 2.45 GHz | 2.26 dBm | |

Mz 1] 21.603 GHz | -33.84 dém |

M3/ 1] 4.8475 GHz | -36.07 dBm |

M4 [ 7.3887 GHz | -38.16 dBm |

M5 1| 9.7974 GHz -36.42 dBm |

[ N ] w

Date: 15.APR.2025 21:40:53

TX. Spurious NVNT BLE 1M 2480MHz Antl Ref
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Spectrum | |r.l€{l|

Ref Level 25.00 dém Offset 2.40 dBé & RBW 100 kHz

Att 35de SWT 1ms & VBW 300 kHz
SGL Count 100/100

@ 1Pk Max

Mode Sweep

mM1i[1] 3.51 dBm)|
20 dBm 2.48001350 GHz

10 dBm
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0 dBm »Nmumwxn““\nm T

le\-u.
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-60 dBm

-70 dBm

CF 2.48 GHz

1001 pts sEan 1.5 MHz
L ] l

J

21:486:35

TX. Spurious NVNT BLE 1M 2480MHz Antl Emission

Spectrum | |r.l€{l|
Ref Level 25.00 dém Offset 10.92 dB & RBW 100 kHz
Att 30dE  SWT 265 ms & VBW 300 kHz Mode Sweep
SGL Count 10/10
@ 1Pk Max
M1[1] 3.03 dBm|
= vom 2.4760 GHz|
10 dBm—px mM2[1] -34.20 dBm|
i 15.9385 GHz|
0 dém
-10 dBm
-16.491 dém
20 dBm D1 (-] dBm
-30 dBm = o T
m ROTEIOPI. 1 1 Pencmna ¥ 4 I (R L WWWM R g A ool
-50 dBm
-60 dBm
-70 dBm
Start 30.0 MHz 1001 pts Stop 26.5 GHz
(Marker |
| Type | Ref | Tre | ¥-value | ¥-value |  Function | Function Result |
I m1] 1] 2.476 GHz | 3.03 dem |
Mz 1| 15.9385 GHz | -34.20 dBm |
M3 1 5.0064 GHz | -37.54 dBm |
M4 1] 7.4151 GHz | -38.70 dBm |
M5 1| 10.1151 GHz -37.17 dBm

L J1 J w

21:46:53

Duty Cycle
Condition | Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
NVNT | BLE 1M 2402 Antl 28.8 5.41
NVNT | BLE 1M 2440 Antl 29.64 5.28
NVNT | BLE 1M 2480 Antl 28.28 5.49

Duty Cycle NVNT BLE 1M 2402MHz Antl
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Offset 6.40 dé » RBW 3 MHz

30de & SWT 100 ms & VBW 10 MHz

ef Level 20.00 dém
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